


Inauguration of Melamchi Water Re-distribution by Rt. Honorable Prime Minister on Magh 1, 2080

Inauguration Cermony of Melamchi Water Re-distribution on Magh 1, 2080

Field visit by Secretary, MOWS to Sundarijal WTP

Handover Ceromony of Melamchi WTP



















Sixteenth Anniversary



Sixteenth Anniversary

Messages from Chairman of Board of Directors

As we celebrate the significant milestone of 16th anniversary of Kathmandu Upatyaka Khanepani Limited
(KUKL), | extend my heartfelt gratitude to our valued customers for their unwavering support and
collaboration. Their trust has been instrumental in our journey, and we deeply appreciate their continued
partnership. | would also like to express my sincere appreciation to the dedicated and committed staff at
[...]
gradually handed over to KVWMB and consequently to KUKL for operation. Another important package is for Supervisory Control
and Data Acquisition (SCADA) system with centralized monitoring and control system has been adopted for efficient management
of the water supply distribution in the Kathmandu Valley.

Major Works performed and their status under the PID are summarized here in the tables:

» Major Works Under Water Supply Infrastructure Component

Bulk Distribution System Network  Includes construction of total 77.00 kilometers of D.I. Pipeline aiming to convey
(BDS) water from Sundarijal WTP to 10 newly constructed and 5 existing Service
reservoirs located at different places in Kathmandu Valley.

Service Reservoirs New 10 Service Reservoirs with total capacity of 74500 cubic meters is
constructed at 9 locations of Kathmandu Valley to facilitate the supply of water
to distribution network.

(DNI) based on 32 district metering area (DMA) in the first phase with ADB loan to
facilitate the water distribution and reduce the NRW. Contract of Distribution
network Improvement for remaining part within Ring Road including
Mandikhatar and Kapan area outside the Ring Road using the government
fund for 800km is under construction and 613km pipe laying work is completed.

Consumer connections About 145000 consumer connections will be made for supplying water to the
households.

Automation System (SCADA) Automation System (SCADA) installation work is under construction for
controlling remotely the major valves in service reservoirs and distribution
network. The equipment for reservoir management units is already installed
and are ready for commissioning.

I Distribution Network Improvement ~ About 1010 Kilometers of Distribution network within Ring Road is constructed




Sixteenth Anniversary
|

»  Progress of Water Supply Infrastructure Component
I Distribution Network Improvement Packages under ADB Loan

Lenath of Number of
Package Length of Number of ngtt House
S Pipeline . Progress
Name/ Pipeline House Connections Included Works
; Completed " %
Number (KM) Connections with meter
(KM)
Completed
4 contracts Primary Pipelines from Service
of DNI 95.35 Reservoir, Distribution Pipelines
Package 1Y SR 1S ot (91-99.4) and Reticulation Pipelines, and
12,34 Consumer Connections.
I1.Distribution Network Improvement Packages with Government Fund
Number of
Length of House
Package Name/ Le_ngth @7 | DmsEr e Pipeline Connections ~ Progres
Pipeline House Included Works
Number (KM) Connections Completed  Completed s%
(KM) without
meter
5,6, 9a 7581 Primary Pipelines from Service
Mandikhatar and 796,195 58459 613 33682 (60.74 - Reservmr, D|§tr|but[oan|peI|nes
9a Kapan (DNI and Reticulation Pipelines, and
83.47) )
packages) Consumer Connections.

> Bulk Distribution System Construction Packages under ADB Loan

Package No. of Service Lenath of
Name/ reservoir and -eng Progress % Included Works
. Pipeline (KM)
Number Capacity
5BDS 7581 Service Reservoirs and Bulk Water
Packages 10 ' 100 Conveyance pipelines from Sundarijal
0,1,2,34 WTP to the Service Reservoirs

> Bulk Distribution System Construction Packages under Government Fund

Package Name/ No. of Sgrvic(;a Length of Pipeline (KM) Progress % Included Works
Number ESETVOIT Al Total Completed
Capacity p
BDS Package 5 0 10.84 3.32 20.46 Under Construction

lIl.Construction Packages of Service Reservoir Tanks

Package . .
Name/ 1, i Sergg::agf;rvow el Progress % Included Works
Number
SRT 06A Two Service Reservoir Tanks at Kirtipur 6131 Construction of Service Reservoirs
(6000 cum) and Mahankal (8500 cum) ‘ Tanks at Mahankal and Kirtipur
Two Service Reservoir Tanks at Balaju Construction of Service Reservoirs
SR (5000 and 12000 cum LA Tanks at Balaju

» Testing and Commissioning of Pipelines

Testing and commissioning of the DNI's first phase is progressing after arrival of 170 MLD Melamchi water since December 2022.
Out of 1,010 KM of pipelines laid under the first phase, Functional Guarantee Test of 429 km with 14 DMAs have been completed
so far. Regular water supply has already been started through the FGT completed 14 DMA's. PID recently handed over the

40




Sixteenth Anniversary
|

ownership of four DMAs namely DMA 2.4, DMA 3.5, DMA 9.1 and DMA TU under Distribution Network Improvement (DNI) worth
Rs 401.4 million to the KUKL via Kathmandu Valley Water Supply Management Board (KVWSMB). The total length of the DNIs
handed over to KYWSMP is 71.72 km out of a total of 1,010 km.

B. Wastewater Infrastructure Component

The swift and haphazard urbanization in the Kathmandu Valley has led to severe pollution of the Bagmati River and its tributaries.
More than 60% of the river lengths crosses through urban settlements, and the sewage generated from the settlements is being
directly discharging to the rivers. Consequently, the rivers have essentially transformed into sewer drainage.

In response to the prevailing conditions, the Kathmandu Valley Wastewater Management Project (KVWMP) was launched in 2013
with the objective of restoring the rivers' aesthetic appeal by ensuring the discharge of only treated water. Under the KVWMP,
PID's scope encompasses the construction and rehabilitation of five Wastewater Treatment Plants (WWTP) at Guheshwori,
Sallagari, Balkumari and Dhobighat and two Decentralized Wastewater Treatment Plants (DEWATS) located at Gokarna and
Hanumanghat of Bhaktapur in the Kathmandu Valley. In alignment with this scope, PID has developed The Sewer Network Master
Plan' within the KVWMP, outlining the construction of Intercepting Sewers (IS) along rivers such as Hanumante, Manohara,
Khasyang Khusung, and the rehabilitation of the Sewer Network in Lalitpur Metropolitan City (LMC), Gokarna Municipality, and
the core area of Kathmandu Metropolitan City.

In terms of progress, the Guheshwori Wastewater Treatment Plant (32.4 MLD) has been successfully completed and operational
since October 2020. Meanwhile, the construction of WWTP at Dhobighat (37 MLD) is completed and ready for testing and
commissioning. One major contract for the construction of WWTPs at Sallaghari, Balkumar and Dhobighat was terminated due to
the Non-performance of the contractor and re-bidding was initiated for the remaining works under the contract. Additionally,
Decentralized Wastewater Treatment Plants (DEWATS) at Gokarna (3 MLD) and Hanumanghaat (1 MLD) are currently in the
implementation phase.

Patan Durbar Square relieved from seasonal waterlogging- A SUCCESS STORY

Patan Durbar Square relieved of seasonal waterlogging

The core city area of Patan, especially Patan Durbar Square, a UNESCO World Heritage Site, is finally relieved from seasonal
waterlogging triggered by poor drainage. PID, in collaboration with Lalitpur Metropolitan City (LMC), has completed major part of
the SNO3 last fiscal year 2079/80, including the Patan Durbar Square area. This contract SNO3 has a 2.8 km sewer rehabilitation
work in the core city area of LMC (SNO3), particularly from Lagankhel Bus Stand to Sankhamul via Patan Durbar Square under
ADB Loan 3000. SNO3 is a complicated project that needed to be executed extra cautiously because sewer pipes had to be laid
through the core monument site, a living museum of numerous hundred-year-old historical monuments. However, PID handled it
skillfully to get the desired outcome without any impact on the sensitive historical monuments. Furthermore, expediting
construction work on heritage sites was a risky task and this was most probably the ADB's first project on a World Heritage Site.

41




Sixteenth Anniversary
|

Hence, ADB conducted a Heritage Impact Assessment and discovered that the contract would pose some risks to the heritage
assets of the project area, mostly the sub-surface archaeology, fragile earthquake-damaged buildings, and disruption of religious
and sociocultural practices in both the core monuments zone and the buffer zone.

Besides that, Government funded Baluwatar Stormwater Management Work (SW01) was completed within the stipulated
timeframe (June 2023) relieving the Baluwatar area, including the official residence of the Prime Minister, of waterlogging and
inundation. This was a 15-month long project that kicked off on March 2, 2022.

» Major Works Under Wastewater Infrastructure Component

Wastewater Treatment Plants Construction of Wastewater Treatment Plants at Guheswori,
Sallaghari, Balkumari (Kodku) and Dhobighat with total
Treatment capacity of about 138 million litres per day

Interceptors along the Banks of Rivers Interceptors along the Manohara, Hanumante and Khasyang-
Khusung River/ Stream of length about 30 kilometers is
completed aiming to intercept the wastewater disposing
directly to the river/stream

Sewer Network Rehabilitation and Construction Rehabilitation and construction of sewer networks in Patan and
Gokarna, and a storm water network at Baluwatar was
completed on the previous fiscal year.

Decentralized Wastewater Treatment Plants Construction of two DEWATS at Gokarna (4 MLD) of
(DEWATS) Gokarneshwor Municipality and Hanumanghat of Bhaktapur
Municipality (1 MLD)

Progress of Packages under Wastewater Infrastructure Component
» Wastewater Treatment Plant Construction Packages

Package Major treatment units included / Information about water quality after

Capacity Progress %

Number Location Treatment
Grit  Chamber/  Equalization/
Primary Sedimentation/ Aeration
WWTP Tank  (Biological  treatment), Completed
Package 1 Secondary Clarifier/ Disk  32.4 MLD and in
9 Filter/Chlorination Unit/ Digester/ Operation Parameter Allowable
Power Generation Unit etc at pH 65-8
: BOD5 <10 mg/l
Guheshwori
: T TSS <10 mg/l
Grit  Chamber/  Equalization/ CoD <250
. . . . mg/l
Primary Sedimentation/ Aeration ol & <10 mgll
Tank  (Biological  treatment), 14.2 MLD e
Secondary Clarifier/ Chlorination Residual 1 (maximum
Unit/ Disk Filter etc at Sallaghari Chlorine Instantaneous)
Grit  Chamber/  Equalization/ mg/l
Primary Sedimentation/ Aeration Terminated :
WWTP Tank  (Biological  treatment), ~ 17.5MLD  and Re- Coliforms | <500
Package2  Secondary Clarifier/ Chlorination bidding in — T1P0No/ 100m!
S Nick B 7 eca
Un_|t/ Disk Filter etc at Balku_mar_l progress ol MPN/100m
Grit  Chamber/  Equalization/ A :
. . . . mmoniaca | <500 mg/I
Primary Sedimentation/ Aeration I Nitrogen

Tank  (Biological  treatment),
Secondary Clarifier/ Disk Filter/
Chlorination Unit/ Digester/ Power
Generation Unit etc at Dhobighat

37 MLD




Sixteenth Anniversary
|

Package Major treatment units included / Location/

i 0

Number Capacity Capacity Progress %
Grit Chamber/ Equalization/ Primary Sedimentation/ 912 % (Civil construction and
WWTP Package | Aeration Tank (Biological treatment), Secondary 37 MLD Installation of Mechanical Equipment

& Clarifier/ Disk Filter/ Chlorination Unit/ Digester/ Power
Generation Unit etc at Dhobighat

is completed and ready for Testing
and Commissioning)

Grit Chamber/ Equalization/ Primary Sedimentation/

Gokarna 3 MLD and

DEWATS-01 Aeration Tank (Biological treatment, MBBR), Hanumanahat 1 MLD Under Construction
Secondary Clarifier/ Chlorination Unit etc at Dhobighat 9
> Inceptors Construction Packages

Section 1:
Interceptor from Chokanchilla to Hanumanghaat at the right
bank of Hanumante River, Ghattekhola brige to Hanumanghat
16.81 (Size 400mm- 402 4780 at the left bank of Ghattekhola, from Hanumanghat to
1000 mm) : Sallaghari at the both banks of Hanumante
Section 2:
Interceptor from Sallaghari to Manohars Confluence at the
bothside of Hanumante river
6.053 (Size 600mm — 158 4716 Interceptor from Dibyashwori Planning to Balkumari WWTP at
1400 mm) ' the both side of Manohara and Bagmati river
7.1 (Size 500 mm - 182 Complete | Interceptor at the both side of Kasankhusi river up to
600 mm) d Sallaghari WWTP
2.37 (Size 200mm - 118 7239 Combined sewer from Lagankhel to Shankhamul through
1400 mm) ' Patan Durbar Square
1.8 (Size 1000 mm — u Complete | Storm Water Sewer line from Gate No. 1 of Prime Minister's
1400 mm) d Residence at Baluwatar to Tukucha khola at Sakuna Marga
0.82 (Size 200 mm- 158 79 Sewer Network at ward no 4 of Gokarneshwor Municipality to
800 mm) ' feed sewage to Gokarna DEWATS

> Safeguard Activities

The Project Implementation Directorate (PID) employs a comprehensive Safeguard Management System to ensure compliance
with environmental and social parameters during the execution of contracts. Separate units, such as DSC and CASSC, regularly
monitor and implement social safeguards. The team collaborates with construction supervision to mitigate adverse impacts,
employing measures like traffic management plans, barricading, road diversion boards, and reflective tapes.

Before initiating construction contracts, contractors prepare Site-Specific Environmental Management Plans (SEMP) approved by
the employer based on recommendations from the design and supervision consultant. These plans address location-specific
environmental issues. An Occupational Health and Safety (OHS) plan is also submitted alongside SEMP, ensuring a safe working
environment. Integrating SEMP and OHS into contracts provides better tools for safeguard management.

Contractors failing to comply with environmental and safety requirements may face compensation deductions from submitted
payment certificates. A scoring system measures compliance, and a score below 70% triggers compensation. Social safeguards
cover compensation, resettiement, and rehabilitation for those affected by construction activities.

A Grievance Redress Mechanism (GRM) manages concerns raised by locals, landowners, or affected parties. CASSC assists
PID in addressing grievances, ensuring adherence to ADB'’s Safeguard Policy and Nepal's safeguards frameworks. The GRM,
involving PID, DSC, CASSC, contractors, and TLO members, facilitates the resolution of social and environmental concerns. A
Community Issue Resolution Team (CIRT) handles field-level grievances. There are four levels in the GRM, with unresolved cases
proceeding to court as a final resort. The system aims to provide a trustworthy environment for addressing affected people's
concerns

43




Sixteenth Anniversary
|

JICA CAPACITY BUILDING PROGRAM ACTIVITIES

As a part of project on Capacity Development of KUKL to Improve Overall Water Supply Services in
Kathmandu Valley the Japan International Cooperation Agency (JICA) played a crucial role, in addition to
offering technical assistance through various training programs, JICA also generously provided a range of
electronic devices to both the head office and branch offices of KUKL. These electronic devices were
specifically aimed at enhancing the collection of GIS data on new customers and detecting leaks in pipelines.
Among the devices provided were Aneroid Tablets, which are designed to facilitate efficient data collection
and analysis.

By equipping KUKL with these advanced electronic devices, JICA has contributed significantly to the overall
improvement of water supply services in the Kathmandu Valley. The enhanced GIS data collection and leak
detection capabilities will undoubtedly lead to more effective and efficient operations, benefiting our customers.
25 nos of android tablets were provided to different branches for usage in entering coordinates, location and
various details of new connection.

JICA Support through providing tools, equipment and hardware:

» Portable Test Meters were provided to all 9 branches.

» GIS PC and RTK-GNSS Equipment were provided to Mahankalchaur, Maharajgunj, Tripureshwor,
Lalitpur, Baneshwor Branches and the Head Office. With the PC, GIS Engineers of the Branch Offices
can update the field information in the GIS Software and periodically update in the GIS Server. RTK
GNSS Equipment will be used by the GIS Engineers to collect the location data from the field.

> Installation of the GIS Server at the Server room of the Tripureshwor Branch. GIS Engineer at the Head
Office will regulate and monitor the activities conducted by the Branch Offices and maintain the data in
the server with collaboration with the IT Section.

» Wireless Printer were provided to 6 Branches namely: Mahankalchaur, Maharajgunj, Tripureshwor,